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This list shows currently stocked medications by therapeutic category.  Brand names are for reference only.  For questions, call us at (580) 213-7783
For the most current formulary, please see http://www.vance.af.mil/communityaffairs.asp 

ORAL ANTIMICROBIALS / ANTIFUNGALS

Amoxicillin 250, 500 & 875 mg, 250 mg chew tabs,125/5, 250/5 & 400/5 mg/ml 

Augmentin 250, 500, 875 & XR 1000 mg tabs, 400/5 & 
600/5 mg/ml 
Azithromycin 250 & 500 mg tabs, 100/5 & 200/5 mg/ml 
Bactrim DS (Septra DS) tabs, Bactrim susp

Cefdinir 300 mg caps, 250/5 mg/ml (Omnicef)

Cefuroxime 250 & 500 mg tabs, 250/5 mg/ml (Ceftin)

Cephalexin 250 & 500 mg caps, 250/5 mg/ml 
Ciprofloxacin 250, 500 & 750 mg tabs (Cipro)

Clarithromycin 500 mg, 250/5 mg/ml  & 500 mg XL 
Clindamycin 150 & 300 mg caps (Cleocin)
Dicloxacillin 250 mg caps

Fluconazole 100, 150 & 200 mg tabs (Diflucan) 
Doxycycline 100 mg tab; 20mg Hyclate (Periostat)
E-mycin 250 & 333 mg tabs; 200/5 mg/ml 
Griseofulvin 125 mg tablets & susp 125mg/5ml
Ketoconazole 200 mg tabs

Levaquin 250, 500 & 750 mg tabs & LevaPak
Macrobid 100 mg caps & susp 125mg/5ml

Mebendazole 100 mg chew tabs (Vermox)

Metronidazole  250 & 500 mg tabs (Flagyl)
Minocycline 50 & 100 mg caps (Minocin)

Nitrofurantoin 50 mg caps (Macrodantin)

Nystatin oral susp 

Pediazole susp

Penicillin 250 & 500 mg tabs, 250/5 mg/ml 

Rifadin 300 mg caps 

Tetracycline 250 & 500 mg caps

Sulfasalazine 500 mg tabs & EnTabs 500mg 
Terbinifine 250 mg tabs (Lamisil)

ANTIVIRALS

Acyclovir 200, 400 & 800 mg caps (Zovirax)

Amantadine 100 mg caps & syrup 50mg/5ml
Valacyclovir 500 mg & 1 gm caplets (Valtrex)

ANTIHISTAMINE  / DECONGESTANT / ALLERGY
Afrin & Saline nasal spray & Cromolyn nasal spray 

Azelastine 137 mcg nasal spray (Astelin)

Cetirizine 5 & 10 mg tabs, 5/5 mg/ml, 5 &10mg Chewables (Zyrtec) & Cetirizine/PSE (Zyrtec-D) tabs
Chlorpheniramine 4 mg tabs (Chlor-Trimeton)

Cyproheptadine 4 mg tabs (Periactin)

Diphenhydramine 25 & 50 mg caps, 12.5/5 mg/ml 
 
Epinephrine 0.15mg & 3mg (Epipen and Epi-Jr)
Fexofenadine (Allegra) 60 & 180 mg tabs & Allegra D
Fluticasone 0.05% nasal spray (Flonase)

Hydroxyzine 10, 25 & 50 mg tab, 10/5mg/ml (Atarax)
Loratadine 10 mg tab, 5/5 mg/ml (Claritin)

Meclizine 25 mg tabs (Antivert/Bonine)
Mometasone 50 mcg nasal spray (Nasonex)

ANTI –NAUSEA 

Metoclopramide 5 & 10 mg tabs, 5/5 mg/ml (Reglan)

Prochlorperazine 5 & 10mg tab (Compazine) 

Promethazine 12.5,25 &50 mg supp,25 mg tab 

6.25/5 mg/ml (Phenergan)

G.I. AGENTS

Bismuth 262 mg tabs (Pepto-Bis) 30s 

Librax caps 
Cimetidine 400 mg tabs (Tagamet)

Dicyclomine 10 & 20 mg tabs (Bentyl)

Donnatol tabs & Elixar 

Maalox Max susp
Esomeprazole 20 & 40 mg caps (Nexium)

Hyoscomine 0.125 & 0.375 mg tabs (Levbid)

Mesalamine 250 tabs & 400 mg caps (Pentasa/Asacol)

Metoclopramide 5 & 10 mg tabs, 5/5 mg/ml (Reglan)

Omeprazole 10 & 20 mg caps (Prilosec)
Ranitidine 150 mg tabs & 15 mg/ml (Zantac)
Simethicone Chewable tabs 

Sulcralfate 1 gram tabs

ANTI-DIARRHEALS

 Lomotil 

 Loperamide 2mg caps (Imodium)

LAXATIVES
Bisacodyl rectal supp & 5 mg tabs

Docusate sodium 100 mg caps (Colace)

Fibercon captabs 

Visicol tabs

Halflytely 
NuLYTELY multi-flavored oral solution

Lactulose 10g/15ml 

Miralax powder
ANTI-PARKINSON

Carvidopa/Levadopa (Sinemet) 10/100, 25/100 & 25/250 mg tabs, Sinemet CR 50/200 mg tabs

Ropinirole 0.25, 0.5, 1, 2 & 3 mg tab (Requip)

ANTI-ALZHEIMER’S

Donepezil 5 & 10 mg tabs (Aricept)

Rivastigmine 1.5, 3, & 6mg caps (Exelon)

GENITOURINARY AGENTS

DDAVP 0.01% nasal spray & 0.2mg tabs

Oxybutynin 5 mg tabs (Ditropan)
(Ditropan XL) 5, 10 & 15 mg tabs 

Phenazopyridine 100 & 200 mg tabs (Pyridium)

Tolterodine 2 & 4 mg caps (Detrol LA)

ANTI-BPH AGENTS

Alfuzosin 10 mg tabs (Uroxatral)

Finasteride 5mg tabs (Proscar)

Terazosin 1, 2, 5 & 10 mg caps (Hytrin)

ASTHMA AGENTS

Advair 100/50, 250/50 & 500/50 mcg diskus

Albuterol HFA MDI & 2mg/5ml (Proventil)

Albuterol inhale sol (0.5%); premix sol (.083%)

Pulmixcort 180 mcg inhaler & 0.25 & 0.5 mg respules
Combivent MDI & Atrovent MDI & neb sol 
Duoneb (Albuterol/Ipratropium) 2.5-0.5mg/3ml  

Flunisolide inhaler system (Aerobid)

Fluticasone 44, 110 & 220 mcg MDI (Flovent 
HFA)

Levabuterol 0.63 & 1.25 mg/3ml inh & MDI (Xopenex)

Montelukast 4 & 5 mg chew tabs, 4 mg oral 
granules & 10 mg tabs (Singulair)
Salmeterol oral diskus (Serevent)

Terbutaline 5mg tabs (Brethine)

Theophylline SR 200 & 300 mg tab (Theo-Dur)

Theophylline Liquid 80/15 mg/ml
Tiotropium (Spiriva)
Triamcinolone inhalation aerosol (Azmacort)

COUGH & COLD PREPARATIONS

Benzonatate 100 mg caps (Tessalon perles)

Chloraseptic throat spray 
Rondec & Rondec DM

Dimetapp elixir (Brompheniramine/Sudafed)

Entex PSE (Guaifenesin/PSE) 600/120 mg tabs

Guaifenesin 600mg tabs (Mucinex)

Guaifenesin/codeine elixir (Robitussin AC) C-V

Guaifenesin DM elixir (Robitussin DM)

Histinex HC elixir (4oz) C-III

Humibid DM (Guaifenesin/DM) 600/30 mg 

Liquibid-D 600mg/40mg tablet
Psuedoephedrine 30 & 60 mg tabs, 30/5 mg/ml 
Robitussin (cough & cold) maximum strength
ATTENTION DEFICIT / NARCOLEPSY

Adderall 5, 10 & 20 mg tabs

Adderall XR 5,  10, 15, 20 & 30mg caps
Atomoxetine 10, 18, 25, 40 & 60 mg caps (Strattera)
Concerta 18, 27, 36 & 54 mg tabs
Methylphenidate 5 & 10mg tabs & Ritalin SR 20 mg  

ANTIDEPRESSANTS / ANTIPSYCHOTICS

Amitriptyline 10, 25 & 50 tabs (Elavil)

Bupropion 75 & 100 mg tabs; 100, 150 & 200 mg tabs (Wellbutrin SR) 150 mg tabs (Zyban), 

Citalopram 20 & 40mg tabs (Celexa)

Clomipramine 25 mg tabs

Doxepin 10 & 25 mg caps (Sinequan)
Fluoxetine 10 & 20 mg (Prozac)

Haloperidol 2 mg tabs (Haldol)

Imipramine 10 & 25 mg tabs (Tofranil)

Lamotrigine 25 & 100 mg tabs (Lamictal)

Lithium Carbonate 300 mg caps & 450 mg tabs
Mirtazipine 15 & 30 mg tabs (Remeron)
Nefazodone 50, 100, 150, 200 & 250 mg tabs (Serzone)

Nortriptyline 10 & 25 mg caps (Pamelor)

Paroxetine 10, 20, 30 & 40 mg tabs (Paxil)

Quetiapine 25, 100, 200, & 300 mg tabs (Seroquel)

Risperidone 0.25, 0.5, 1 & 3 mg tabs (Risperdal)

Sertraline 25, 50 & 100 mg tabs (Zoloft)

Trazodone 50 & 100 mg tabs (Desyrel)
Venlafaxine 37.5, 75 mg Effexor XR 37.5,75 & 150 mg
ANXIOLYTICS / HYPNOTICS

Alprazolam 0.25, 0.5 & 1 mg tabs (Xanax) C-IV

Buspirone 5, 10 & 15 mg tabs (Buspar)

Diazepam 2 & 5 mg tabs (Valium) C-IV

Lorazepam 0.5 & 1 mg tabs (Ativan) C-IV

Lunesta 2 mg tabs 

Ambien 5 & 10 mg tabs 

Temazepam 15 & 30 mg caps (Restoril) C-IV
ANTICONVULSANTS & misc uses

Carbamazepine 100 & 200 mg tabs & 100, 200 & 400 mg tabs Tegretol XR
Carbatrol 100, 200, & 300 mg caps

Clonazepam 0.5 & 1 mg tabs (Klonopin) C-IV

Depakote 125 & 250 mg tabs, ER 250 & 500 mg tabs

Gabapentin 100, 300, 400, 600, 800 mg tabs/caps
Levetiracetam 250, 500 & 750 mg tabs (Keppra)

Phenobarbital 15 & 30 mg tabs C-IV

Phenytoin 50 mg chew tabs, 100 mg caps (Dilantin)
Primidone 50 mg tabs
CHOLESTEROL & TRIGLYCERIDE
Atorvastatin 10,20,40, & 80mg tabs (Lipitor)

Cholestyramine light powder (Questran Light)

Colestipol 1 gm tablets (Colestid)
Ezetimibe 10 mg tabs (Zetia)
Gemfibrozil 600 mg tabs (Lopid)

Niacin ER 500, 750 & 1000 mg (Niaspan)
Pravastatin 10, 20, 40 & 80 mg tabs (Pravachol) 
Simvastatin 5, 10, 20, 40 & 80 mg tabs (Zocor)
Triglide 50 & 160 mg tablets

Vytorin 10/10, 10/20, 10/40, 10/80 mg tabs

DIABETIC AGENTS

Acarbose 25, 50 & 100 mg tabs (Precose)

Avandamet 2/500 & 4/1000 mg tabs

Glimepiride  1, 2 & 4 mg tabs (Amaryl)
Glipizide 5 & 10 mg tabs & XL 2.5, 5 & 10 mg 
Glucovance 1.25/250, 2.5/500, & 5/500 mg tabs
Glyburide 2.5 & 5 mg tabs & 6 mg Glynase PresTab
Insulin syringes 1/2 ml & 1 ml 

Janumet 50/500 & 50/1000 mg tabs

Lancets 

Insulin NPH,Regular,70/30,Humlog Mix Novolog, (Lantus)
Metformin 500, 850 & 1000 mg tabs 500 mg XR
Pioglitazone 15, 30 & 45 mg tabs (Actos)
Precision Xtra Blood Glucose Monitoring Device Precision Xtra Test Strips 

 Xtra Ketone Strips     
Rosiglitazone 2, 4 & 8 mg tabs (Avandia)

ANTICOAGULANTS
Lovenox Inj. 30/0.3ml, 40/0.4ml, 60/.6ml 

Warfarin 1, 2, 2.5, 3, 4, 5 & 7.5 mg tabs (Coumadin) 

DIURETICS
Amiloride 5 mg tabs 

Bumetanide 2 mg tabs (Bumex)

Chlorthalidone 25 mg tabs 

Indapamide 2.5 mg tabs
Furosemide 20, 40 & 80 mg tabs (Lasix)
Hydrochlorothiazide 12.5 mg caps, 25 & 50mg tabs
Metolazone 2.5 & 5 mg tabs (Zaroxolyn)

Spironolactone 25 mg tabs (Aldactone)

Maxzide (Triam/HCTZ) 37.5/25 & 75/50 mg tabs 

ANTI-PLATELETS

Clopidogrel 75 mg tabs (Plavix)

Dipyridamole 25 & 75 mg tabs (Persantine)

Pentoxifylline 400 mg tabs (Pentoxil)
ELECTROLYTE REPLACEMENT

Potassium Cl  8, 10, 20 meq tabs; 20 meq packets

Potassium Citrate 10 meq tabs (Urocit-K)

HYPOTENSIVES / CARDIAC DRUGS

Amiodarone 200 mg tabs (Pacerone)
Amlodipine (Norvasc) 2.5, 5, 10mg tabs
Atenolol 25, 50 & 100 mg tabs (Tenormin)

Captopril 12.5, 25 & 50 mg tabs (Capoten)
Carvedilol 3.125, 6.25, 12.5 & 25 mg tabs (Coreg)
Clonidine 0.1, 0.2 & 0.3 mg tabs (Catapres)

Doxasozin 1, 2, 4 & 8 mg tabs (Cardura)

Digoxin 0.125 & 0.25 mg tabs (Lanoxin)

Diltiazem 60 mg tabs (Cardizem)

Diltiazem  XR 120, 180, 240, 300 & 360 mg caps 
Fosinopril 10, 20 & 40 mg tabs (Monopril)
Hydralazine 10 & 25 mg tabs (Apresoline)

Hyzaar (Losartan/HCTZ) 50/12.5, 100/12.5 & 100/25 mg 
Inspra 25 & 50 mg tabs 

Labetalol 200 mg tabs
Lisinopril 2.5, 5, 10, 20 & 40 mg tabs (Zestril)

Losartan 25, 50 & 100 mg tabs (Cozaar)

Lotrel 2.5/10, 5/10, 5/20 & 10/20 mg caps
Methyldopa 250 mg tabs (Aldomet)
Metoprolol 50  & 100 mg tabs (Lopressor)

Metoprolol XL 25, 50, 100 & 200 mg tabs (Toprol 
XL)

Micardis 20, 40, & 80 mg tabs & Micardis HCT
Minoxidil 2.5 & 10 mg tabs 

Prazosin 1mg caps 
Nifedipine 10 mg & 30, 60 & 90 mg tabs (Adalat CC) 
Nisoldipine (Sular) 10, 20, 30, 40mg tabs
Propranolol 10, 20 & 40 mg tablets (Inderal)

Propranolol LA 60, 80, 120 & 160 mg caps

Quinidine Sulfate 200 mg; Gluconate 324 mg tabs 

Sotalol 80, 120, 160 & 240 mg tabs (Betapace)

Terazosin 1, 2, 5 & 10 mg caps (Hytrin)

Verapamil 80 & 120 mg tabs (Verelan/Calan)

Verapamil SR 180 & 240 mg tabs (Calan SR)

VASODILATORS

Isosorbide dinitrate 10 mg tabs (Isordil)

Isosorbide mononitrate 30 & 60 mg tabs (Imdur)

Nitroglycerin 0.4 mg tabs; 0.4 mg spray (both SL)
Nitroglycerin 2.5, 6.5 & 9 mg caps 

Nitroglycerin Patches 0.1, 0.2, 0.4 & 0.6 
mg/24h

MUSCLE RELAXANTS

Baclofen 10 & 20 mg tabs 

Cyclobenzaprine 10mg tabs (Flexeril)
Methocarbamol 500 mg tabs (Robaxin)

Metaxalone 800 mg tabs (Skelaxin)

Tizanidine 2 & 4 mg tabs (Zanaflex)

ANALGESICS / ANTI-INFLAMMATORY AGENTS

Acetaminophen 325 & 500 mg tabs, 80 mg chew tabs,160/5 mg/ml & 80/0.8 mg/ml 

Aspirin 81 & 325 mg enteric coated tabs
Darvocet N-100 tabs C-IV

Dexamethasone 0.5 & 4 mg tabs

Diclofenac 75 mg tabs (Voltaren)

Fioricet tabs 

Fiorinal tabs C-III 
Midrin capsC-IV
Hydroxychloroquine 200 mg tabs (Plaquenil)
Ibuprofen 100/5 mg/ml (Children’s Motrin)

Ibuprofen 400, 600 & 800 mg tabs (Motrin)

Indomethacin 25 mg caps (Indocin)

Lortab-5/500mg, 7.5/500mg, 10/500mg tabs C-III & Lortab Elixar 7.5/500 per 15ml
Maxalt 5 mg tabs & Maxalt-MLT 10 mg tabs

Meloxicam 7.5 & 15 mg tabs (Mobic)

Meperidine 50 mg tabs (Demerol) C-II
Methylprednisolone 4 mg tabs (Medrol Dose Pak)

Morphine 15, 30, 60 mg tabs (MS Contin) C-II 

Nabumetone 500 & 750 mg tabs (Relafen)
Naproxen 375 & 500 mg tabs (Naprosyn) 

Piroxicam 20 mg caps (Feldene)

Percocet-5/325 mg tabs C-II

Prednisone 1, 5, 10, 20 & 50 mg tabs (Deltasone)

Prednisolone 15/5 mg/ml oral syrup (Orapred)  

Salsalate 500 & 750 mg tablets (Disalcid)

Sumatriptan 6 mg inj 2s, 20 mg nasal spray 6s (Imitrex)
Topiramate 25, 50, 100 & 200 mg tabs (Topamax)

Tramadol 50 mg tabs (Ultram) 

 Ultracet (tramadol/APAP) tabs
Tylenol #3 (APAP/Codeine) tabs C-III & Tylenol #3 elixir (120 ml) C-V

 Zomig 2.5 & 5 mg tabs & ZMT 2.5 & 5 mg tabs
GOUT AGENTS

Allopurinol 100 & 300 mg tabs (Zyloprim)

Colchicine 0.6 mg tabs 

Probenecid 500 mg tabs
CONTRACEPTIVES

Alesse-28, Demulen 1/35, Depo-Provera 150 mg/ml  Inj
Loestrin Fe 1/20 & 1.5/30 & Ovral, Lo-Ovral

Micronor 0.35 mg tabs (Nor-QD)

Mircette, Mirena IUD, Nordette, OrthoEvra 7-day patch

NuvaRing monthly contraceptive ring

Ortho-Cept (Desogen), Ortho-Cyclen , Ortho Tri-Cyclen & OrthoTri-Cyclen Lo,Ortho-Novum 1/35 & 1/50 & 777

Tri-Levlin/Triphasil, Yasmin, Yaz
ANTI-OSTEOPOROSIS

Actonel 35 mg tabs 

Alendronate 10, 35 & 70mg & 70 + 2800 vit D tabs (Fosamax and Fosamax Plus D)
Calcium with vitamin D 600/200
Miacalcin 200 units/dose nasal spray

Raloxifene 60mg tabs (Evista)
HORMONES-
Activella tabs
Cenestin 0.625, 0.9, 1.25 mg tabs

Depo-estradiol inj 5mg/ml 

Estradiol 0.5, 1 & 2 mg tabs (Estrace) 

Estradiol Patch 0.0375, 0.025, 0.075, 0.05 & 0.1 mg/24h (Climara)
Estratest & Estratest HS

Estropipate 0.75,  1.5 & 3 mg tabs (Ogen )

FemHRT tabs
Premarin 0.3, 0.625, 0.9 & 1.25 mg tabs
Premphase 0.625/5 mg tablets 
Prempro 0.625/2.5, 0.625/5, 0.45/1.5 & 0.3/1.5 mg 
Prometrium 100 & 200 mg caps

Provera 2.5, 5 & 10 mg tablets
THYROID AGENTS

Levothyroxine 25, 50, 75, 88, 100, 112, 125, 137, 150, 
175 & 200 mcg tabs (Synthroid)
Methimazole 5 mg tabs (Tapazole)

Propylthiouracil 50 mg tabs (PTU)
VITAMINS / SUPPLEMENTS

Calcium/Vitamin D 600mg/200IU (Caltrate)
Cenogen Ultra Prenatal capsules

Ferrous Fumarate gelcap (Chromagen)

Ferrous sulfate 220/5 mg/ml elixir; 325 mg tabs, 75/0.6 mg/ml drops

Folic acid 1mg tabs & FolTX
Hemocyte & Hemocyte-F caps

Precare Prenatal Vitamins chew tabs & Prenatal Vitamin 
Pyridoxine 50 mg tabs (Vitamin B-6)

Sodium fluoride drops 

Vi-Daylin multivitamin/iron infant drops (50ml/bt)
Tandem, F, OB, Plus & Dual Action
Vi-Daylin multivitamin (50ml/bt) Vi-Daylin multivitamin/fluoride infant drops 
Vitamin B-12 1000mcg/ml inj (Cyanocobalamin)

TOPICALS

Acyclovir ointment (Zovirax)

Differin 0.1% gel & cream 

Tri-luma cream

Ammonium Lactate Lotion 12% (Lac-Hydrin)

Augm Betamethasone oint 0.05% (Diprolene-AF)

Azelex Cream 20%

Betamethasone cream 0.05% & gel 0.05% (augmented)
Bacitracin ointment

Benzaclin gel 

Benzoyl Peroxide 5% & 10% gel 

Calcipotriene 0.005% cream (Dovonex)

Clindamycin 1% solu & 1% gel (Cleocin-T) & lotion 1%
Clobetasol 0.05% cream, ointment, & solution

Clotramazole 1% cream & solution

Drysol  

Sarna Lotion
Duofilm topical solution 

Mediplast 40% patch

Erythromycin topical 2% gel (Erygel)

Eucerin cream 8oz jar 
Elidel 1% cream 
Fluocinolone acetonide 0.01% solution (Synalar) & 0.025% cream & ointment
Fluocinonide 0.05% oint, cream & solution (Lidex)

Fluorouracil 5% topical cream (Efudex)

Hydrocortisone 1% & 2.5% cream (30gm/tube)

Hydrocortisone 2.5% Lotion (Nutracort)

Imiquimod 5% cream (Aldara)

Ketoconazole 2% cream and shampoo (Nizoral)

Lotrisone (Betamethasone/Clotrimazole) cream 

Metrogel 1% topical gel 

 Metrocream 0.75% 
Mometasone furoate 0.1% cream (Elocon)

Monistat-Derm 2% cream (Miconazole)

Mupirocin 2% cream & oint (Bactroban)

Nystatin topical cream

Nystatin/Triamcinolone cream (Mycolog II)

Permethrin 5% cream 

NIX

Podofilox 0.5% Solution (Condylox)
Silver sulfadiazine 1% cream (Silvadene)

Tazarotene 0.05% cream & 0.1% gel (Tazorac)
Terbinifine cream (Lamisil)

Tretinoin 0.025% , 0.05% & 1 % cream (Retin-A)

Triamcinolone 0.1% cream, dental paste, ointment & 0.025% crean
Triamcinolone aerosol topical spray (Kenalog)
Xylocaine 2% jelly
OPHTHALMICS

Artificial tears (Genteal)
Betaxolol ophth susp 0.25% (Betoptic S)

Brimonidine 0.15% ophth sol (Alphagan P)

Ciprofloxacin 0.3% ophth sol & oint (Ciloxan)

Cyclopentolate 1% ophth sol (Cyclogyl)
Dorzolamide ophth sol 2% (Cosopt)

Erythromycin ophth oint 

Bacitracin ophth oint
Fluorometholone 0.1% ophth susp (FML)

Gentamicin 0.3% ophth oint & sol (Garamycin)
Homatropine soln

Ketorolac soln (Acular) 

Xalatan
Levofloxacin 0.5% ophth sol (Quixin)
Lodoxamide soln (Alomide)
Maxitrol 0.1% ophth susp & oint
Moxifloxacin 0.5% sol (Vigamox) 

Ocuflox sol
Olopatadine (Patanol) ophth drops

Petrolatum ophth oint (Puralube) 
Pilocarpine 1%  & 4% ophth solution 
Polymyxin B Sulfate and Trimethoprim (Polytrim)
Prednisolone 1% ophth susp (Pred Forte)

Refresh Plus 

Refresh PM

Sodium chloride 5% ophth oint & solution

Sulfacetamide sodium 10% ophth sol & oint (Sulamyd)

Timolol Maleate ophth solution 0.25% & 0.5%
Timolol gel-form sol 0.25% & 0.5% (Timoptic XE)

Tobramycin 0.3% ophth sol & oint (Tobrex)

Tobradex (Tobramycin/Dexameth) ophth susp and oint 
Tropicamide 0.5% ophth sol
OTICS
Auralgan otic sol 

Debrox eardrops

Cipro HC otic susp  

CirpoDex otic susp

Cortisporin sol and susp 

Ofloxacin otic sol (Floxin)
ORAL HYGIENE PRODUCTS

Chlorhexidine gluconate 0.12% rinse (Peridex)

Lidocaine viscous 2% sol (Xylocaine)

PreviDent Rinse (0.2% Neutral Sodium Fluoride)

PreviDent 5000 Plus 

PreviDent Gel 1.1%

PreviDent 5000 Booster 

PreviDent 5000 Sensitive

Sodium Floride Chewable tabs 0.5 mg

TheraGum
RECTAL PRODUCTS
Hydrocortisone 2.5% cream (Proctosol-HC)

Hydrocortisone 1% suppositories (Anusol HC)

Hydrocortisone/Pramoxine foam (Proctofoam-HC)

VAGINAL PREPARATIONS

Clindamycin phosphate 2% cream (Cleocin)

Estradiol 0.01% (Estrace) 

Premarin vaginal cream
Metronidazole 0.75% Vaginal Gel 
Miconazole 2% vaginal cream (Monistat-7)
Terconazole 0.4% vaginal cream Terazol-7 & Terazol-3
MISCELLANEOUS
Amnesteem 20 & 40 mg caps

Benzotropine 1 mg tabs (Cogentin)

Clomiphene Citrate 50 mg tablets (Clomid) 

Isoniazid 100 & 300 mg tabs

Methotrexate 2.5 mg tabs
Nocotine patches, gum
Primaquine Phosphate tabs 

Mefloquine 250 mg tabs

Tamoxifen 10 & 20 mg tabs (Nolvadex)
Vardenafil 10 & 20 mg tabs (Levitra)


REFILL LINE


213-7292 OR 1-800-453-0387





Poison Control 	800-222-1222 �


PHARMACY		580-213-7783


�Hours 7:30 a.m.-4:30 p.m., Monday – Friday


WE CLOSE AT 2:00 p.m. on the 2nd and 4th THURSDAYS OF EACH MONTH


New prescriptions brought in after 4pm will be ready the next duty day


�The Pharmacy is closed on all weekends, federal holidays, training days, and family days. 





New prescriptions and refills must be picked up within 10 days or they will be returned to stock.





Patients must present a valid military ID at the time of pick-up. Patient representatives must have the patient’s ID or a black and white copy of the patients ID to pick up prescriptions. This includes spouses picking up prescriptions for each other. This policy is in accordance with patient privacy laws.��New Prescriptions �


If possible, it is recommended that patients drop off your prescriptions and pick them up at a later time. 





***After your clinic (MTF) appointment or if you had a telephone consult to renew a prescription, you must check in at the pharmacy to activate your prescriptions***





We DO NOT accept faxed prescriptions.


�Refills �


Call 580-213-7292 or  1-800-453-0387 �


Refills must be called in. Walk-in refills are highly discouraged. The patient should call the prescription refill line up to 10 days in advance to request refills. The refill is ready in two duty days after 10 a.m.  


�





The pharmacy will undergo a major remodel in early spring 2008. The pharmacy will be relocated to another site within the 


71st Medical Group during construction. This may cause lengthy wait times for prescriptions. The pharmacy staff will keep you informed as more details become available.








HOW TO CALL IN A REFILL





DIAL REFILL TELEPHONE NUMBER (580-213-7292 OR 1-800-453-0387)


LISTEN TO GREETING MESSAGE FOR ANY ALERTS OR SCHEDULED CHAGNES PERTAINING TO THE MEDICAL GROUP AND OR PHARMACY


PRESS “1” TO REFILL YOUR PRESCIPTION


ENTER THE LAST 4 DIGITS OF THE SPONSOR’S SOCIAL SECURITY NUMBER FOLLOWED BY THE POUND SIGN (#)


ENTER ONLY THE NUMERIC PORTION OF YOUR PRESCRIPTION, FOLLOWED BY THE POUND SIGN (#)


PRESS “1” TO REFILL THE PRESCRIPTION OR PRESS “2” FOR THE STATUS OF THE PRESCRIPTION


LISTEN CLOSELY TO WHEN YOUR REFILL WILL BE READY FOR PICK UP (THIS IS YOUR CONFIRMATION)


YOU MAY EITHER ENTER THE NEXT PRESCRIPTION REFILL OR END THE CALL





REFILLS WILL BE READY 2 DUTY DAYS
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